
Spare parts list

0459 839 048 GB 20260326 Valid for: 033-, 123-xxx-xxxx

COOL 1



Ordering no. Product
0462 300 880 COOL 1

Spare parts are to be ordered through the nearest ESAB agency. Kindly indicate type of unit, serial number,
denominations and ordering numbers according to the spare parts list.

Maintenance and repair work should be performed by an experienced person, and electrical work only by a
trained electrician. Use only recommended spare parts.



TABLE OF CONTENTS

0459 839 048 © ESAB AB 2026

SPARE PARTS ......................................................................................... 4

ACCESSORIES ........................................................................................ 8

Rights reserved to alter specifications without notice.



SPARE PARTS

0459 839 048 - 4 - © ESAB AB 2026

SPARE PARTS

C = Component designation in the circuit diagram

Item Qty Ordering no. Denomination Notes C
KA1 1 0462 310 001 Base frame
KA2 1 0462 342 001 Side panel left
KA3 2 0462 326 001 Front / Rear panel
KA4 1 0462 343 001 Side panel right
KA5 1 - Label Incl in AA02
KA6 2 - Docking plate Incl in AA03
KA7 1 0463 018 001 Rating plate
KA8 15 - Screw MRT M5x12 Ground-cutter
KA9 8 - Screw MRT M5x12 black

KA10 1 - Sticker COOL1 Incl in AA02
KA11 1 - Label, right Incl in AA02
KA12 2 0446 967 001 Brass connector Including KA14
KA14 1 0463 005 002 Label, left Incl in AA02
KA15 1 0462 320 880 Tank complete
KA15

a
1 0457 245 002 Tank cap Included in pos KA15

KA16 1 0462 316 880 Fan with contact
KA17 4 - Screw RTS, 5x16
KA18 1 0463 024 001 Fan bracket
KA19 1 0462 314 001 Radiator
KA20 1 0487 795 880 Printed circuit board
KA21 1 0459 489 001 Connection cover PC-board cover
KA22 1 - Screw MRT M5x25
KA23 4 0455 226 003 Spacer KGLS
KA24 1 0349 313 399 Pump
KA25 2 0212 601 106 Nut M5 6k Steel 8.8
KA26 8 0193 761 002 Hose clamp
KA27 2 0163 139 001 Bushing

a 1 0457 987 001 Hose L=0.40m, D=17/10mm, to be
ordered per metre

b 1 0457 987 001 Hose L=0.43m, D=17/10mm, to be
ordered per metre

c 1 0457 987 001 Hose L=0.34m, D=17/10mm, to be
ordered per metre

d 1 0459 962 001 Hose L=0.27m, D=17/10mm., to be
ordered per metre



SPARE PARTS

0459 839 048 - 5 - © ESAB AB 2026

Item Ordering no. Denomination Notes
AA01 0463 017 880 Cable set
AA02 0465 005 880 Labels Incl. KA5, KA10, KA11 and

KA14
AA03 0465 063 880 Mounting kit Including Docking plates

(KA6), 8 pcs washer Lock AZ
D10/4.3 and, 8 pcs Screw
MRT M5x12 black



SPARE PARTS

0459 839 048 - 6 - © ESAB AB 2026



SPARE PARTS

0459 839 048 - 7 - © ESAB AB 2026

View from front and rear



ACCESSORIES

0459 839 048 - 8 - © ESAB AB 2026

ACCESSORIES

0456 855 881 Water flow guard

0465 720 002 ESAB ready mixed coolant
(10 l / 2.64 gal)



ACCESSORIES

0459 839 048 - 9 - © ESAB AB 2026



For contact information visit esab.com
ESAB AB, Lindholmsallén 9, Box 8004, 402 77 Gothenburg, Sweden, Phone +46 (0) 31 50 90 00

manuals.esab.com

https://www.esab.com
https://manuals.esab.com

	Table of contents
	 SPARE PARTS
	 ACCESSORIES

